INSTALLATION INSTRUCTION

BLACK RORSE PART#:BE-FOEXS
OFF ROAD
TEL1-866-XANATOS BULL BAR FOR Ford Explorer 06-10
PARTS LIST

(1) BULL BAR

(2) BRACKETS

(2) M12*35mm Bolt Plate
(2) M12*100mm Hex Bolts
(2) M12 Hex Nuts

(14) M12 Flat Washers

(4) M12*30mm Hex Bolts
(6) M12 lock Washers

(6) M12 Hex Nuts

PROCEDURE

1. Begin installation by removing the factory lower valance and plastic splash shield as shown in Fig. 1
place splash shield aside.

2. From underneath vehicle. Locate mounting holes in frame Fig 2a and Fig 2b. Place bracket in place as
shown and attach to frame using M12 x 100 nuts bolts and washers and the M12 bolt plates nuts and
washers through bottom of frame rail.

3. Position guard to the outside of brackets and secure to brackets as shown in fig. 3. Attach brackets to
guard and align guard with vehicle. Fully tighten all hardware at this time.

Figl

Az,

REMOVE FACTORY VALANCE

_ 2006 FC'_RD EXPLORER




front of vehi ———

front of vehicle

K




